groligraves

Job: O5.87.10.55,42.6B008 Date: Tha Bug 27 1@E8.24 1992

REVISIONS ’ gg 5 | COTTER PIN 1/4* % 2-1/27LG. -
6 | BACKING PLATE 1787 % 1" X 2172 438
o oate | mewamcs  [Er[R¥ 84 [ || TEFLON SEAL PACMASTER _ M-I'SG. X 32 F 1. GARLOCK [l |
| |wresroz | 15SUED -] - B3| T | WElGAT . Z
g2 Tervor PIN - -
®® 81 { | | WASHER 3-3/16°0.0. X 1-5/8"1.0. X 5/18" A3E
| BO | 1 | TENSION PLATE - -
T 1 | | WEIGHT HANGER ROD - -
78§ 2 |PULLEY - -
77 ] 12 | GREASE FITTING NOIGW B 1/8'NPT ALEMITE [l
76 [ 1z | COTTER PIN 7/32°DIA. X 2'LG. STEEL
25 i i i 75 | 72 | HEX NUT 778" SONC 2194 2H
. 74 | 12 | HEX HEAD CAPSCREW /94— FQUNG X 4-1/2°LG. AlG3-BF
g3 159 | | SUFPORTING RING - - 73 | 24 | HEX HEAD CAPSCREW 5/8°-1ILUNC X | 1/4°LG. al93-B7
52 ) : j 581 | SUPPQRTING RING - - 72 | 24 | HEX HEAD CAPSCREW FART-QUNC % 7-I42°LG AID3-BT
i 157 ] | | RETAIMNG RING - - 71 | & |HEX HEAD CAPSCREW I"-BUNC X Z-1/2"LG. AlB3-B7
. 1 156 ] I° JLATCH CAT.NG. 5135827 S.5, MC MASTER CARR 70 ] 1 | GIRTH GEAR ASSEMBLY INGLUDES I TEMS 151-103 -
hee T+ 55] & | HEX WUT 172" -13 UNC Al94-GRAM 63| 6 [PN - -
54| 2 |HEX BOLT L/2°- 13 UNG X [-1/2" LG. A133-BEM 68 | 12 JLATEH PLATE - -
q' | T | T 1 i ‘_'_;_ 1] D531 ¢ | caskeT 1/2* ¥ I* X A5 REQ'D. OPEN-CELL NEOPRENE |G| 67 | 12 | SPRING PIN - —
| P — i | . ‘11521 | lovERFLOW SUB-ASSEMBLY 66 | 12 | CEMTERING DEWICE-:NNER —
151 [ 16 {sTLD 3/4°-10UNG X 3ULG. AI93-B7 65 | 6 | CENTERING DEWICE-QUTER - -
. i . 1 150 [ 40 [ HEX NUT %/8 -1GUNG Al94-2H G4 [ 1z | sPRING - -
A8 o O FERN ™ 149] 1| GASKET I/16"THK, X 10-5/8"0.D. GARLOCK 3700 |63 | - |- - -
T == piin 1481 8 [HEX NUT 574’ =I0UNC 4194 -2H GZ | 6 | HEX HEAD CAPSCREW I-1/2*-BUN % 7°LG. AYD7-GR.A
@@@@ 5o 14718 [ HEX HEAD CAPSCREW 374 -I0UNC X 3-172°L8. A33-87 61 | 20 | HEX NUT 174 -Bu A363-GR.A
146 | | BLIND FLANGE 8'-IS50R.F. 4105 €0 | 20 [ HEX HEAD BOLT 1-1/4"-BUN X 3"LG. A307-GR.A
45| | |HEADER ASZEMELY - - 59 - [- - -
44| - |- - - 58 - t- - -
43 - |- - - 57| | | DRIVE GEAR ASSEMALY INCLUDES I TEMS HB-12] -
1421 | | ORIF PAN - - 96 | | | DRIVE SUPPORT FRAME ASM. | - -
141 128 | HEX HEAD CAPSCREW 3/8'-I6UNC X |-1/2°LG. AlG3-B7 55 | 2 | GaskET 1216* % 5'0.0. GARLOCK 3700 o |
140]35 { HEX NOT 3/87-1BUNC _AI94-2H 54 | 42 | HEX HEAD CAPSCREW 578" -[IUNC X |-1/2°LG, AlB3-BY
139 | 12 | HEX HEAD CAPSCREW 3/B'-IGUNG X 2-3/4'LG. AI93-B7 53 |20z | HEX NUT 548" HUNC £194-2H
I1Z3B] 3 [ DISTRIBUTION PIFE GASKET |[I/16" X 6'0.D. X 3°I.D. GARLOGK 3700 || 52 | B0 | STUD 5/8'-IIUNC X 3-1/2°LG. Al93-B7
1Z37) 1 | SEAL TRANSITION ASSEMBLY § - - 51 1 2 | FLANGE . BLIND 3" -i50sR.F. AIOS
136 | [DISTRIBUTIGN PIPE - - 501 9 [BALL ¥ALVE 3" 5H-6BFT AVCO
[Z5] 1 | SUPPORT FRAME STRUCTURE | - - 49 {15 | GASKET 1/16" X 5"0.0. X 3'1.0. GARLOCK 3700
134 - |- . - - 48 - |- - -
133] 2 |COTTER PIN i716° X 3/4°LG. STEEL 471 - - - -
132] ! COTTER PIN 3/32° % 3AALG 5TEEL 46 ] - |- - -
1314 1 LOCK WASHER NO, 10 3TANDARD STEEL 45| a4 |pILLOW BLOCK ASSEMBLY SKF SAW 23544 OR FQUAL FREE GNE END CLOSED @
|30 ] | ] HEX NUT NG, 10-24UNE A3IN7 44 | 4 | SUPPORT ROLLER SHAFT. - : -
129 |.F | HEX HEAD BOLT NO. 10-24LNC X 2°LG. A307 43 | 18 { HEX NUT 1172 =8UNE A4 -2H
128 2 | LOCK WASHER 5/16" STANDARD STEEL 42 116 [ HEX HEAD CAPSCREW 1-1/2°-BUN X 5-1/2'LG. A9 3-B7
| 1271 2 [HEX NUT 5/16°—18UNC Al94-2H 41 149 | HEX NUT 1-l£2*-AUNC A194-2H
126 ] 4 | LOCK WASHER 3/8" STANDARD STEEL 40 | 40 | HEX HEAD CAPSCREW 1-1/2'-6UNC X 7-1/2°LG. AlG3-A7
125 4 [ HEX NUT 3/8°-IGUNC 4194-2H Z91 4 | PILLOW BLOCK ASSEMBLY SKF SAW 235944 oR EQUAL HELD QNE EMD CLOSED i
1241 | | MOURTING BRACKET - - 38 | 4 | SUPPORT AOLLER - -
123] | | FOD AGSEMBLY - - 37 | | SUPPQRT ROLLER FRAME - -
y 122 ] | | NOZZILE HOLDER - - Z6 | a [BOLT I"-BUNC % 5-1/27L6G. Al93-B7
120 | | | KEY 1-1/2" X 2" X 7/B'LG. AlNB-1045 35 |10 |HEX NUT 1"—BUNE A194 -2H
120 1| | PILLOW BLOCK BEARING SAW 23884  HELD SKF 34 | 1 | suPPORT ROLLER FRAME - -
EX I 1-l/2" % 2-3/4" X B-3/16'LG. _AIDB-1045 33 | 26 | HEX HEAD CAPSCREW I"-BUNC X 471G Al93-8B7
11§ [ ¢ JPILLOW BLOCK BEARING SAW 23544  (ONE END CLOSED - FREE SKF 32| | | SPEED 3WITCH BRACKET - —
N7 [ ' | DRIVE GEAR - - 31 | 5 | HEX HEAD BOLT 1"-BUNC K 4°LG. Al93-BT
116 [ 1 [ORIVE GEAR SHAFT - - 0] 1 | AXIAL ROLLER ASSEMBLY - e
115 | | | GREASE F:TTING 19675 1/g°NPT ALEMITE 29 | 1 | KNIFE GATE YALVE 61507 ___FI16.37 MAT L CODE R FABRI |
1d | |} AXIAL ROLLER GASKEY - - 7B | 7 | DRAIN GASKET 1/16" X B-1/2°0.0. X B"1.D. GARLOCK 3700 |Gl
- 113 | & [HEX HEAD CAPSCREW 172" -13UNC % 3/4°L6. A193-B7 27 1 7 | INSPECTION HATCH SEE DETAIL _ sHzZof 2 STAINLESS STEEL
112 | | | BEARING COVER - - 26 | 4 | ManweY 150-H DOUBLE BOLT TUBE TURN
WL 1 JLOCK NJT ANZZ SKF 29 ] | FINLET SEAL WEIGHT GUARD - -
g 1 1 | Loex wASHER w2z SKF 24 | 8 jHEX WUT 1/727~13UNC Al94 -2H
- 1gal | SEALING RING - - 23 1 8 | HEX HEAD BOLT 1/27-13UNC X 1-1/2'LG. A193-87
o]-3 GUIDE ROLLER - - 22 | & | HEX HEAD CAPSCREW 1-1/2"-BUNG ¥ 4'LG. AlB3-B7
1071 2 | TAPER ROLLER BEARING 32222 SiF_ |G| 21 | 4 | HEX NhuT 1"-BUNC Alg4-2H
106 | | {AXIAL ROLLER SHAFT - - 20 | & |HEX HEAD. BOLT I"-BUNE X 4°LG. Al9Z-B7
Back SIDE 105] + | BASE RPLATE = - 19 [ 30 | wASHER 5/8" S1D. 5TIN 5TL.
@ o4 - |- - - 18 |40 | HEx NUT 1£2"-13UNC Al94 -2H
M, 103} 72 | HEX NUT 1-1/4"-8UN A194-2H |7 1a0 | HEX SCCKET HEAD CAPSCREW| 1/2°-13UNC X 2-i/8" LG, AM93-BT
R AL 102]728 | HEX HEAD BOLT 1-174"-8UN X 4-1/2"LEG. A133-B7 16 | 2 | SEAL RING - - [
SECTION A - A SH2 oF 2 : 101 [ 12 | GIRTH GEAR - — |45 | 1 [ORIVE SUPPDRT ASSEMBLY | - =
SECTION B - B 100] 4 | COTTER PIN | /16 D14, . STEEL 14 | | | SPEED SWITCH 93I2AABA-AGT - -y HONEY WELL
99 ] 4 JLOCK WASHER 5/16" 5TANDARD STEEL 13 | 7 | EDGE GASKET 178" % 4' » 278" GARLOCK 3700 %
98 | 4 |HEX NUT 5 /16— BUNG A194-2H 12 | 30 | HEX NUT 5/B"—IILUNC MI4-2H
NOTES : G7 | & | HEX HEAD CAPSCREW 5/16"-IBUNE X I'LG. Al53-87 Il | 1 | INLET SEAL ASSEMBLY SEE SECTIOR D (5H.2 OF 2 -
o 96| | | sPRAY LUBRICATION SYSTEM| tNCLUDES ITEMS [22-133 - 10 | | | GIETH GEAR GUARD ASM. -
I APPROX. WEIGRT 223.000 LES. 8514 ! PIPE FLUG 2'NPT AIGS 9 | | GIRTH SEAR ASSEMBLY - -
2. SECURE GASKEY TO (OVER WITH SUITABLE ADHESIVE. 94 156 | HEX NuT 172 -1 5UNE a19d-7n B | 4 | SUPPORT ROLLEA GUARD ASM. | - ”
3. ggESCliJIEI%Dn%)%? lc‘rgt,ﬁLo%Lﬂ?ﬁ[‘}rIFEHSDQH%L\;‘VFI)NIPIAIREER%UT_T_E”?}?APLIMENT 93 |52 | HEX HEAD CAPSCREW 1727-13UNC % |-4/4"LG. MY3-B7 7 | 1 | sueroRT ROLLER ASM.IDISHARGE)| - -
FOR RECOMMENDED OUANTITIES SEE SPARE PARTS GUOTATION. 92| ' |LUBRICATION ANGLE BRACKET] - - § | | | HOOD ASSEMBLY - -
@ OBTAIN FROM KAMYR INC. 91 [ 1 | INSPECTION DOOR - - S | 1 | SUPRORT ROLLER ASMAINLET) -
(@ OBTAIN FROM LACAL SUPPLIER 9Q | 3 | INSPELTION DOCR - - 4 | | {BOTTOM ¥AT ASSEMBLY - -
. . 89| | |PULLEY BRACKET - - K i | INLET FUNNEL - -
886 |U-BOLT 8B75 T 52  3/8'-iEUNC McMASTER CARR (Mol 2 | t | DRUM ASSEMBLY - -
87 1 [nNUT 5787~ IUNC A4 -2H 1 | | ASSEMELY - -
ITEM } QTY "MOMENCLATURE DESCRIPTION JLTEM| QTY NOMENCLATURE DESCRIFTION
i i Tolwrancy. Univen Nelad Olhermine T SURFACE FIMaH — T mat,
Sunva iraproved and vod vo Kamye | Froctans - LT s TR Lol bt S W Y FIBERFLOW 325 8| kamuvR INc.
Canada Inc. for projec numbers | warw aue  2uwekuxeov A7 et enorrevses e e e S0 OO0 T ASSEMBLY SLENS FALLSMY.
12° e 120" £0/D' 3 pogs X2000 ¢ _OID° n =
REGIS ; Mathed 207 & L4 . m..ﬁ‘;‘&fga“&?ﬂ'; :&:&m; G B AT W WEFATT  Jpuamm QTG {sear MOWE [oars B#p5/97 SHEET : OF 2
joB NCI] i FE325 0iain 2 g | e #1r2. mt e wooeed 106 pr 2 | RE T kit e BT 5 _lomare rwce wsan (5% [wrms |-2600-5 R 1-01413-2 RI




